SPARE
PARTS
CATALOGUE

Wi rnas-autusiuae: i
DS IS

TX 50

GROUPTOMOS
T



CRANKCASE, CYLINDER, PISTON A

230 156 - engine
227 331 - gasket set

203748 - 223 603
29 933 031 931
: ‘ 026 566
: o~ (STANDARD) 222 041 [T A
044 511 % J /—(_ovﬁza 227 758 ©
293 466 ﬂ 297 501 AO
fsanDarD) 223 747 O A
208 201 (OVERSIZE) 227 334 ®
223 796
229 402 032039 OAC
026 573
231 015 | 026 582
031076 —@
044 154

R g 08311
027 264

B @\it 230173
e 230 172

WML IS SR suEE iF

205 386

227 332

DS IN0
N M

222 087

223 440
222 098
223 440
030 049
031933
026 042

026 573 |
) 200 294

223471 —,




CRANKSHAFT, CLUTCH

035 548 @

212 959

223 468
Q —

230 282
036 555

035070

Wi enasS-antshoge: i

223 421

f DS

223434 O
l 212 959 0‘@ ~ & 035 202

i S 215 487

035 070 O 223429 ' @ 031 978

3 230 285 0 223432 v — 209002 O
044 838 A 223562 () % ) '

| 227018 W -A
N 227019 A -B
AL 209

| 073 ©3)

293 423 \ ¥ \ ) 209 119 (05) 209039 OA

B /%» 035554 ©

(P

| o 23470 @ " 209013 0 &

A - 1% speed clutch
B - 2 speed clutch

‘ 223435 A
@ 032 083




COUNTERSCHAFT, MAINSHAFT

A 044 835 223 469
035 03t
209 075

A 222 206
A 223 458 209 076
200141
209 062
A 209063 223 461

A 223 463
035 600

A 032077
035072 227 194
223121

209 078
035 503

209079
035 502
209 080 223 456

DEH-IEIM0
035 037
036 620

- 209077

A 222 209 (section D)

02)
(05)

A
)

fa

O

LAY

Fa

O

]
m




STARTER ASSEMBLY D

| 205 702
T
e VA G T O ST E QTG TG 8Ty
O 223602 | “ﬂ, D‘L{E;é{nz-_hﬁ]“”
o 201 487 ((((‘(‘((@ @ 7 223 447

O 221405
@——— 293 473

® 227724

031076

202727 221 406
202723

202 726 209 087 (0.2 mm)

200175 (0.5 mm)
206 391 (1.0mm)

260 217
260 216 223 448
217 584

222 209

209 566

209 048




MAGNETO ASSEMBLY

230 327

200 048

229919 “ O\
215 487 &

230 329

et

™/
Wi EaS-SsEeEir

SN TS

044 528 (0.25.m)
210175

211977 —@

230 328

031 867
026 657

230 336

031074
027 066




O 229484

- 211977 %
210175 *&

MAGNETO ASSEMBLY Ea

® 229444

— 229483 o0

031866 © O

e

| \ \ 027235 O O
200048 — 0 229485 O W
215 487 c% 031 866

229 919 027 246

Wi ermSSesGE i

D30 293170 © O

T ' 031 866 © I
027260 OO

229 445

044 528 (0.25m)

031074
027 066




CARBURETOR, INTAKE MANIFOLD

@ 230 260

U
o o o o O C

O
O

O OO0 OO0 O 000 O

219 626
219625
219624
219 623
219873
219 583
219 874
219 587
219 580
027 083
219 588
227 324
227 326
031075
229 827
219 589

219 875

031 930

027 057

219374

219 376

222 927

- £~
N | —— 219 BT?KQD

S 993 ozrhﬁ
e’ AN
\ ey 223025

21959 Om

219598 O
219872 OO

T

DS HIEIN0

219375 O

219592 o

219591 ©
223026 ©
219590 O

219585 O

219584 O

219780 ©
027 064 ©

219593 O
219582 O
219594 O

219595 O

222 652

230 401




FUEL TANK, SEAT, EXHAUST SYSTEM

Wi S antshoge: i

IR0

230 418

222145 ’—Q

030 040
030 040
230 414
030 020
031075 ——
031 509 230 413
031509
025 205 230 459
031075
031 845
230 417
230 403
224 056

"044531 €2

227149

031 845
031075




FRAME, SWING ARM

025 569

030 042

230 489
223 680

230 426

209 144

031126
031997
031935
026 083

230 409

Wi ernesS-SuisiEeir

(O3S S S )

230 432
031848
026 327
200609
026 327

030 042

209 141

230 429




COVERS, FENDERS

(030 040 027 265

217 753 031 845

230 496 031 509

027 268 230 423
230 438

230 445
027 268
031 509

230 446 \\

\/“"ﬂ" Mfﬁfﬂmlwﬂﬁl siloGE: (i
D830

031 509

031845 3 @L @ 230 436

027 265 S
230 435
031 509
027 264
230 419 (grey,
green, biue, ultra-
marine blue, red)

decals

m.2 230 421 (red)




FRONT FORKS

A 227 470 - set of bearings

222116 ©
222115

026 331
044 157

0O 219254 025 221

031 847
031933

219211

230 169

O 219223 f
O 037050

230 503

0 219225

219 224

m.2

m.2
(O3S S S ) §
@ m.2

219 349
222 808

200717 A
222 848 A
222807 A
200714 A
044535 A

223155 A
223157 A

044535 A
200714 A
230 494
229 399

229445 W
219 226

230 505
026 561
031 845

223 078

222 927

217 903

227 308




HANDLEBAR, CONTROLS, CABLES

@ 229 551 - throttie assy.
B 229 552 - rear brake lever assy.

201197
0 222 605

0O 222 600

O 213652

0 030048
0 229 554
0 027079

217 437

227 649

230 410

230 411
230 449

230 433

Wi RTnaS-Susie: i

-0

>

229 556
222 606 O
201197
222601 O

213652 O

030048 O

229553 O
027078 ©

222 608 O
230 447

204 414
203 221

217 438

230 497
optional

222 927




FRONT MAGWHEEL - m. 1

@ 230405

O 219809 @
O 230182 '\\

o 230182 '
O 219 809

O 230193

O 230 194
O 206 8§27

227 450
200 277

O 230184
O 219 806

O 219 807

Wi mas-asuge:r
DS ABAN0

AN

b

O 230195

230 442
230 441

206846 O
206 827 ©
209 277

227 450

219786 O
206827 ©

230184 ©

230 439
031230

230192 o
217085 ©

031075
031932
217 078
219791
031075

031932
208 449

OO0 O O ©C OO




FRONT MAGWHEEL - m. 2

® 230517

230 511

044 225

209 254
209 249

209 277
227 450
209 253
219 806

219 807

230 507

209 277

227 450
209 249
209 254

209 263
044 225
230509

230 439
031 230

217 085
230 508

031075
031932
217 078
219791
031 075

031932
208 449
230 442
230 441

oA
oA
oA
CA
oA

oA
oA




REAR MAGWHEEL - m. 1 M

® 230406
O 219809
O 230182
< 209 277
O 230182 () 227450
O 219809 @ 206 827 O
&) 230189 ©
O 230183 % @ : 206 827 ©
\ 206 846 ©
~ ’ 230 184 O
Q) &) 219786 O
209277 —@’ 230 439 J] A\
227 450 031230 — —® Q% 209 212
O 206827 o 0
217085 ©
O 219 806 230191 ©
O 219 807
203 112
Wi ermas-anrosioee: i
;-.-.. .'_"" _-f-h-i:"-!,l -rﬂ b-:l"t.
O 230186 O 217 096 230187 ©

® —— — 031075 0

025 210M T~ ®—— 031075 ©
\ B o

031932 ©

/ ®T® 219799 ©
1230 442 208 449 ©

230 441 219791 ©




® 230518

BO

230516

230 515
209 263
209 249
227 450
209 277
044 225

219 806
219 807

223112

230513

REAR MAGWHEEL - m. 2

30

%

Wi RTnaS-Susie: i

@

RN

OO 217 096

230 442
230 441

209 249
227 450
209 277
209 263
209 254
240 225

044 225

208 212

217085
230514

206 499

031076
230 187

031075
031075
031932
031932
219799
208 449

219791

O O OO0 O OO0

oA
O A

oo
oo

oA
(OFA
CA
oA
CA
OA

(OFaN




Section Part. No Description Section
Pant. No Deseription i wr J
200 "
G NIPPLE
25205 SCREW M6xB0 201197 )
25210 SCREW M7x30 3" 201487 gﬁ\éﬁa RUBBER :
25231 n
25569 SCREW M10:4§)5 : 202;317 mg;g: D7AXD17R2 p
26042 SCREW Ma; 7 " sz R ‘
oo SCHEM M0 A Frasiy SCREW M7x115 A
X
ool SCREW M1DQS H 25702 THRUSTWASHER20 D
g SCREW M12:25 | 206391 WASHER 1.0 - if required 0
26561 Sggm mg:;g A ggxgg :ﬁm :):XI:OLLERS e
522?2 gOREW MBx25 Q-J 206846 DISTANCE BUSH k- M
26582 Sg:m mgl?g E gggﬁ; g;ggEngLMﬁxﬂ LM
X
3‘;’325 ganw M0 f 208002 SPRING WASHER g
SCREW M5x10 F 200013 CLUTCH SPRING
b 16 E.Ea BRAKE STRIP B
b chm M?m K 209033 RETURN SPRING o
27079 SCREW M6x S R, S p
St ({1 E WASHER
oo B SR VLA ST 6 < X L O S5 LG 19T PROTECTIVE ;
Sgig g(c::m m o - 3 WASHER 0.3 - if sequired g
Y ot T A WASHER 0.2 - if required
B b O QR+ g
2126 SCREW M6x12 ! 208077 DISTANCE BUSH ¢
27268 SCREW Méx16 ! 200078 CHAIN SPROCKET 226 ¢
NUT M6 G 208079 PROTECTIVE PLATE
300 NUT M6 6. 209080 NUT M22x1 C
00 NUT M10:5 h 209087 WASHER 0.2 - f required D
g%zg NUT M5 K 209119 WASHER 0.5 - if required ”
30049 NUT MBx1 A 200141 BEARING BUSH K
NUT M4 F 200144 DISTANCE TUBE H
P NUT M5 Efa 208212 CHAIN TENSION ADJUSTER RH
o NUT M5 hG LM 206249 NUT M1 LM
1078 NUT M7 AD.M 209254 WASHER D124D18x1 5 t
31077 NUT M :, 209253 DISTANCE BUSS L
31126 NUT M12x1.25 i 2092?? Blusmﬁifus L
i WASHER A G.1 oo RATCHET BLOCK .
oo WASHER B Gl 210175 RUBBER PROTECTOR E.6a
31847 WASHER BB H 2111977 gET;I;F;LUG CAP B
31848 WASHER B10 " 2120560 SHM B
31866 WASHER A4 E 21365_2’ SCREW .
31867 WASHER A5 ; 51548 T o B
31930 w»xg:g: g f g ;ggg BRA L
310 WASHER o 217006 PROTECTIVEWASHER M
31933 WASHER 8 o 217437 g::ﬁ ;: K
o wﬁé:g: 1Bio B g};g:g CHAN b
glggg a”‘SHER A2 A 217584 CHAIN SPROCKET 225 |D
WIRE CIRCLIP A 217753 WASHER D6.5x018x2
o CIRCLIP 0 217968 DUST PROTECTOR J
377 CIRCLIP ¢ 219211 RUBBER GUIDE !
2083 CIRCLIP . 219223 UPPER PLUG '
35031 BALL BEARING 10x25x1133 : 219924 ;ggﬁg PLUG !
35037 BALL BEARING 30x55x12 c 219975 e !
35070 BALL BEARING 1740 ; 219028 HER B !
35072 BALL BEARING 13%(2;10 ¢ 1927 %,BE )
e :étbfégm:”% ¢ 5} gg?j SUPPORTING TUBE J
s NEEDLE BEARING ¢ 210349 STEERING NUT !
5548 NEEDLE BEA?SE 2 219374 .élﬁﬁ'TPION SLEEVE ‘
5000 BEARNG. ¢ Fibect S e F
3555 GASKET : 219580 THROTTLE SLIDE F
FLOAT
g?ggg E&SKET y 3: Sgg GASKET A
44154 WASHER A7 A 219584 FUEL CONNECTION .
WASHER A12 4 219585 FUEL FLTER
poisd ING 6201-2 LM 7 ADJUSTING CREW F
e SPicK P A Ao SPRING F
44511 SPARK PLUG e 21 9533 SPANG i
44528 CABLE i 8 21 9530 Lok ‘
::55;34; ;:Et " ‘é 2 3291 SPRING E
SCREW
4443483533 gESOKDEHYUFF © B 3] §§§§ FLOAT PIN £
200048 ROLLER D3x4 E.fa ik GASKET E
TM1dx) ¢ 219595 FLOAT CHAMBER
o SHM 05 0 COVER F
200175 Sﬁg\gégf) mm) A g} gggg goveR £
200294 R i
200609 SPRING ! 710623 CONNECTION
200714 STEERING BEARING CONE




Part. No Description Section Part. No Description Section
210624 RUBBER BUSH F 227334 PISTON 1st OVERSIZE A
19625 ADJUSTING SCREW F 227450 WASHER D11,1xD20x2 LM
719626 NUT F 227470 SET OF HANDLEBAR BEARINGS J
219760 SEAL RING F 227501 GUDGEON PIN A
219786 DISTANCE WASHER LM 227649 THROTTLE CABLE K
219791 BRAKE CAM LM 227724 KICK START LEVER D
219799 BRAKE LEVER M 227758 PISTON RING A
219806 BRAKE SHOE LM 229399 RUBBER RING J
219807 SPRING LM 220402 CYLINDER WITH PISTON A
219809 BEARINy o e s e e oyl oo TR 19444 MAGNETO CPL. Ea
219871 PN RS R jﬁm.mlﬁﬁ@ﬁ!lﬂﬂﬂﬁﬂ[ﬁﬁg 19445 ELECTRONIC IGNITIGN COIL Ea
219872 SPRINI - 19449 SUPPCRTING TUBE J
219873 LEVER ol e g Sk 2 el Wt 9483 colL Ea
219874 SPRING WSS Sk a1 19484 FLYWHEEL Ea
219875 SET OF GASKET F 229485 DISTANGE BLSH Ea
221405 KICK START LEVER D 299551 THROTTLE ASSY. K
221406 HuB D 229552 BRAKE LEVER K
222041 PISTON RING A 290553 LEVER CLAMP RH K
222087 SIDE COVER GASKET A 220554 LEVER CLAMP LH K
22209 CENTERGASE GASKET A 220556 ADJUSTING SCREW K
22115 LOWER HANDLEBAR CLAMP J 229827 MAIN JET F
22116 UPPER HANDLEBAR CLAMP 4 220919 WASHER £ fa
29145 FUEL TAP 8 230156 ENGINE A
222206 COUNTERSHAFT c 230169 LOWER YOKE J
222209 STARTING CAGE ) 230172 SEALING WASHER AGx12 A
222238 REED VALVE A 230173 SCREW ABxt4 A
20417 TOP FORK LUG J 230162 AING LM
222600 BRAKE LEVER LH K 230183 REAR AXLE M
222601 BRAKE LEVER RH K 230184 STEERING BEARING CONE LM
220605 SPRING LH K 230186 REAR WHEEL M
222606 SPRING RH K 230187 CHAIN SPROCKET 227 M
222608 THROTTLE TWIST GRIP K 230189 DISTANCE BUSH M
220652 REDUCING TUBE 30/13.5 F 230191 BRAKE PLATE REAR M
222807 PROTECTIVE COVER J 230192 BRAKE PLATE FRONT L
222808 WASHER D26.2xD36x0.7 J 23019 FRONT AXLE L
222848 WASHER D26.2xD36x2 J 230194 DISTANGE BUSH L
202927 STRIP 180 FdK 230195 FRONT WHEEL L
223025 LEVER F 230260 CARBURETCR F
223026 CHOKE LEVER F 230262 GASKET A17x35x7 B
223027 SPRING F 230285 GASKET A17x35X7 B
223078 MUDGUARD STAY J 230327 MAGNETO ASSEMBLY E
223112 CHAIN TENSIONER LH M 230328 BASE PLATE E
223121 COUNTERSHAFT SPRING c 230329 FLYWHEEL E
223155 BEARING CUP TOP J 230336 ELECTRONIC E
223157 BEARING CUP BOTTOM J 230401 INTAKE TUBE 23x27 F
223170 LIGHTING COIL Fa 230403 EXHAUST PIPE G
223821 CRANKSHAFT B 230405 FRONT WHEEL L
223423 GEAR WITH DRUMS B 230406 REAR WHEEL M
223429 CLUTCH HUB B 230409 FRAME H
273432 CLUTCH SHOE WITH B 230410 BRAKE CABLE FRONT K
223434 PIN B 230411 BRAKE CABLE REAR K
223435 DRIVING GEAR B 230413 FUEL TANK G
223440 CONTERING BUSH D9.816 A 230414 FUEL TANK COVER G
223447 STARTER SHAFT D 230417 FUEL VALVE &
223448 SPACER . D 230418 SEAT G
223456 MAINSHAFT C 230419 SET OF DECALS |
223458 COUNTERSHAFT C 230421 SET OF DECALS |
223461 2nd SPEED GEAR C 230423 LEVER |
228453 DRUM C 230426 REAR FORK H
223466 CYLINDER HEAD A 230429 PROP STAND H
223468 THRUST WASHER 8 230432 FOOTREST . H
223469 THRUST WASHER c 230433 HANDLEBAR K
223470 BEARING BUSH B 230435 FRONT MUDGUARD I
223471 ENGINE COVER LH A 230436 MUDGUARD HOLDER I
223473 SPRING D 230438 REAR MUDGUARD I
203562 CLUTCH SHOE B 230439 ADJUSTING SCREW LM
223602 RUBBER COVER D 230441 INNER TUBE ~ LM
223603 INTAKE ELBOW A 230442 TYRE 3.00-10 CROSS LM
223680 SHOCK ABSORBER H 230445 RIGHT SHIELD I
203747 PISTON A 230446 LEFT SHIELD 1
223748 REED VALVE GASKET A 230447 NUT K
22379 CYLINDER GASKET A 230449 CABLE FOR STOP SWITGH K
224056 CLAMP & 230459 RUBBER g
227018 CLUTCH 1CPL B 230489 SCHOCK ABSORBER H
227019 CLUTCH 2CPL B 230494 PLATE HOLDER J
227143 EXHALIST FLANGE GASKET 5 230496 PLATE !
227164 SPROCKET 15t GEAR c 230497 PROTECTOR K
227308 CLAMP J 230503 SLIDING TUBE RH J
297324 SEAL RING F 230506 SLIDING TUBE LH J
227326 BUSH F 230507 FRONT WHEEL L
227328 CHOKE LEVER F 230508 BRAKE PLATE FRONT L
21331 SET OF GASKETS A 230509 REAR AXLE L
227332 CRANKCASE A 230511 DISTANCE BUSH L




INDEX

Part. No Description Section

230513 REAR WHEEL M

230514 BRAKE PLATE REAR M

230515 REAR AXLE M

230516 DISTANCE BUSH M

230517 FRONT WHEEL L

230518 REAR WHEEL M

231015 RUBBER A

240225 DISTANCE BUSH M

260216 Carre S 2 B
LA G TS S T DT ST AT

DS IIE U0




